
MDWASD Reuse Feasibility Update 2. Existing Conditions 
April 2007 
 
 

 2-1 

2 Existing Conditions 
Wastewater reuse is not a “one size fits all” practice. Reuse 
projects that have been successful in other areas may not be 
suitable for the unique characteristics of Miami-Dade County. 
Factors such as climate, soil type, population, geology, water 
resources and groundwater, and existing infrastructure will greatly 
determine the feasibility of certain reuse applications.  

This section provides information describing the regional and local 
character of the MDWASD Reuse Feasibility Study Area (study 
area) as outlined in FDEP’s Guidelines for Preparation of Reuse 
Feasibility Studies (1991). 
[...]
chloride content) are mixed as they enter the plant. Table 2.2.4-1 shows typical effluent 
concentrations for selected parameters. 
 

 
 

 
CDWWTP - Virginia Key 
 
 



MDWASD Reuse Feasibility Update 2. Existing Conditions 
April 2007 
 
 

 2-19 

  
Source: Miami-Dade Water and Sewer Department.  

Figure 2.2.4-1. CDWWTP Flow Diagram 



MDWASD Reuse Feasibility Update 2. Existing Conditions 
April 2007 
 
 

 2-20 

 
 

 
SDWWTP – 8950 SW 232nd Street 
 

Table 2.2.4-1. CDWWTP Effluent Quality Average Annual Effluent 
Concentrations 

Chlorides 

Year 
CBOD5 
(mg/L)

TSS 
(mg/L)

Combined 
effluent 
(mg/L) 

High 
chlorides 
stream 
(mg/L) 

Low 
chlorides 
stream 
(mg/L) 

1998 20.58 21.00 NA NA NA 
1999 8.92 11.50 1240 1340 1030 
2000 5.92 9.17 1140 1250 960 
2001 6.25 9.00 1200 1200 1150 
2002 4.25 7.25 1270 1290 1210 
2003 5.42 8.08 1170 1220 1130 
2004 7.46 10.90 1010 1060 980 
2005 8.2 10.96 1000 1090 910 
2006 7.79 9.05 1130 1200 1090 

Source: Valdes 2006a. 
Note:  2006 values represent average of monthly average concentrations from 
January through October. 
Key: 

CBOD5 =five-day carbonaceous biochemical oxygen demand. 
CDWWTP = Central District Wastewater Treatment Plant. 
mg/L = milligrams per liter. 
NA = not available. 
TSS = total suspended solids. 

 

2.2.5 South District Wastewater 
 Treatment Plant 
The SDWWTP is located at 8950 SW 232nd 
Street. It is currently permitted to process 
112.5 MGD. The plant treated an annual 
average daily flow of 92.48 MGD in 2006. 
The plant currently treats its influent to 
secondary treatment standards prior to deep-
well injection. A small portion of the 
effluent is treated to HLD standards and is 
reused as non-potable water for the plant. 
Figure 2.2.5-1 presents a schematic of the 
SDWWTP. 

Influent to the plant enters in one of two 72-inch diameter force mains and is treated in 
one of two identical process treatment trains. The influent is screened for grit removal 
prior to entering the pure oxygen activated sludge process tanks. Mixed liquor overflows 
to the secondary clarifiers, and the clarifier overflow is pumped to the deep injection 
wells. The effluent does pass through a chlorine chamber that can be utilized to disinfect 
the effluent in emergency situations when onsite disposal to ponds is necessary.



MDWASD Reuse Feasibility Update 2. Existing Conditions 
April 2007 
 
 

 2-21 

 
Source: Miami-Dade Water and Sewer Department.  

Figure 2.2.5-1. SDWWTP Flow Diagram 



MDWASD Reuse Feasibility Update 2. Existing Conditions 
April 2007 
 
 

 2-22 

Sludge from the oxygenation tanks is 
either returned to the tanks or wasted to 
the gravity sludge thickeners. Scum 
skimmed from the surface of the clarifiers 
is also pumped to the thickeners. 
Concentrated sludge is pumped to the 
sludge digesters and is dewatered and 
dried prior to disposal or composting. 
 
The effluent from the SDWWTP is good 
quality. Table 2.2.5-1 shows typical 
SDWWTP effluent concentrations for 
selected parameters. 
 

 
 
 
Table 2.2.5-1. SDWWTP Effluent Quality Average 
Annual Effluent Concentrations  

Year 
CBOD5 
(mg/L) 

TSS 
(mg/L) 

Chlorides 
(mg/L) 

1998 4.25 7.92 65.1 
1999 4.08 7.58 66.8 
2000 4.67 10.25 64.2 
2001 4.80 12.53 93.4 
2002 5.00 10.15 71.9 
2003 4.70 9.69 70.6 
2004 4.80 8.51 69.2 
2005 5.04 9.52 68.1 
2006 5.56 8.64 96.1 

Source: Valdes 2006a. 
Note:  2006 values represent average of monthly average 
concentrations from January through August. 
Key: 

CBOD5 = five-day carbonaceous biochemical oxygen demand. 
mg/L  = milligrams per liter. 
SDWWTP = South District Wastewater Treatment Plant. 
TSS = total suspended solids. 

2.2.6 Existing Rate Structure 
Table 2.2.6-1 presents the existing MDWASD wastewater disposal rate structure. 

Table 2.2.6-1. MDWASD Wastewater Disposal Rate Structure 
Monthly Water Use 

(gallons) 
Charge per 

1,000 gallons 
0 – 3,750 $1.85 

3,751 – 12,750 $3.48 
12,751 and over $4.50 

Key: 
MDWASD = Miami-Dade Water and Sewer Department 

 
 

 
Digesters at the SDWWTP 
 



MDWASD Reuse Feasibility Update 2. Existing Conditions 
April 2007 
 
 

 2-23 

2.3 WATER SUPPLY 
The latest update to Miami-Dade County’s Water Facilities Master Plan was prepared in 
September 2002 (CH2M Hill 2002). The information provided in this section is based on 
this document, current efforts on updating the Water Facilities Master Plan and additional 
feedback from MDWASD personnel.  

2.3.1 General Description 
MDWASD’s water treatment, supply, and distribution system is the largest in Miami-
Dade County providing more than 340 MGD to over 2 million customers including 
residential areas, commercial and industrial operations, educational facilities, and parks 
and recreational facilities, among others. In addition, MDWASD supplies treated water 
on a volume basis to most publicly-owned utilities in Miami-Dade County that own and 
operate their own transmission and distribution systems, with the exception of the City of 
Homestead, Florida City, and portions of the Cities of North Miami and North Miami 
Beach. Many areas including residences, farms and other agricultural areas, and golf 
courses, among others, are supplied by private wells. Figure 2.3.1-1 presents the 
MDWASD Water Supply System and its service boundaries. 

MDWASD’s water supply system-wide operation includes wellfields for groundwater 
withdrawals, aquifer storage and secondary Aquifer Storage and Recovery (ASR) wells 
for raw water storage, three water treatment plants (WTPs), and transmission and 
distribution systems. The MDWASD water supply system consists of three main service 
areas: Hialeah-Preston, Alexander Orr, and South Dade. The Hialeah-Preston service area 
includes the Hialeah and Preston WTPs and four associated wellfields; the Alexander Orr 
service area includes the Alexander Orr, Jr. WTP as well as four other wellfields; and the 
South Dade service area consists of five small WTPs (Everglades Labor Camp, Leisure 
City, Newton, Elevated Tank, and Naranja WTPs,) and associated wellfields, containing 
a total of 12 water supply wells.  

The finished water system-wide per capita demand for 2005 was 154.87 gallons per 
capita per day (gpcd). Future per capita demand is expected to be 155 gpcd. Table 2.3.1-1 
summarizes the average per capita demand for MDWASD from 2003 to 2005. 
Reductions in per capita usage can be attributed to water conservation and reuse 
practices.   

Table 2.3.1-1. MDWASD System-Wide Demand for 2003 to 2005 

Year 
Total Population 

Served 
System-Wide Average 
Daily Demand (MGD) 

System-Wide Per 
Capita Usage (gpcd) 

2003 2,135,669 344.80 158.40 
2004 2,165,881 340.34 156.80 
2005 2,196,093 346.50 154.87 

Source: Valdes 2006a. 
Key: 
 MDWASD = Miami-Dade Water and Sewer Department. 
 MGD = million gallons per day. 
 gpcd = gallons per capita per day. 



MDWASD Reuse Feasibility Update 2. Existing Conditions 
April 2007 
 
 

 2-24 

In the last ten years, MDWASD has implemented a water conservation plan. Since then, 
the per capita demand has been reduced from 200 gpcd as observed in the 1990s to less 
than 160 gpcd in 2005. MDWASD continues to implement water conservation measures 
and has developed the Water Use Efficiency Five Year Plan which evaluates 
MDWASD’s operations, current water conservation activities, and provides a list of 
proposed water conservation Best Management Practices (BMPs). 

MDWASD also implements a leak detection program to detect and repair leakages 
throughout the system. Between 2003 and 2004, water savings resulting from the 
underground leak detection program accounted for over 23 MGD. Replacement and 
repair programs of meters and above ground leak repairs accounted for nearly another 
12.3 MGD of water savings.  

2.3.2 Wellfields 
Table 2.3.2-1 summarizes existing wells and wellfield capacities for withdrawal from the 
Biscayne Aquifer for MDWASD service areas for a total of 35.3 MGD. 

Table 2.3.2-1. MDWASD Existing Biscayne Aquifer Wellfield Capacities 

Service Area/Wellfields 
# Active 

Wells 

Wellfield 
Capacity 
(MGD) 

Most Recent 
Consumptive Use 
Permit Allocation 

(MGD) 
Hialeah-Preston Service Area: 

Hialeah Wellfield 
Miami Springs Wellfield 
John E. Preston Wellfield 
Northwest Wellfield 

45 
3 
20 
7 
15 

382.64 199.19

Max Daily: 235.04

Alexander Orr Service Area: 
Alexander Orr 
Snapper Creek 
Southwest 
West Wellfields 

39 
10 
4 

17 (plus 2 ASR wells) 
3 (plus 3 ASR wells) 

290.17 203.11

Max Daily: 241.6*
(*23.96 ASR)

South Dade Service Area: 
Leisure City Wellfield 
Everglades Labor Camp Wellfield 
Newton Wellfield 
Elevated Tank Wellfield 
Naranja Lakes Wellfield 

12 
4 
3 
2 
2 
1 

19.44 
 
 

10.95

Max Daily: 13.4

                                                          Total: 96 692.25 413.25
Source: MDWASD 2005. 
Note:  The Alexander-Orr service area also has five ASR wells in the Upper Floridan Aquifer. Three wells are located in 
the West Wellfield, and two wells are located in the southwest wellfield. 
Key:    

ASR = aquifer storage and recovery. 
MDWASD = Miami-Dade Water and Sewer Department 



MDWASD Reuse Feasibility Update 2. Existing Conditions 
April 2007 
 
 

 2-25 



MDWASD Reuse Feasibility Update 2. Existing Conditions 
April 2007 
 
 

 2-26 

 
 
 

This page left blank  intentionally. 



MDWASD Reuse Feasibility Update 2. Existing Conditions 
April 2007 
 
 

 2-27 

In order to protect public water supply, the Miami-Dade County DERM has designated 
wellfield protection areas around existing water supply wellfields. The Wellfield 
Protection Ordinance, under Section 24-43 of the Miami-Dade County Code, restricts the 
types of land uses and activities within designated wellfield protection areas. In March 
2006, following an internal technical assessment by their staff, DERM concluded that 
applying reclaimed water within designated wellfield protection areas, was not consistent 
with the ordinance and a variance would be required.  

2.3.3 Treatment and Storage Facilities 
The Hialeah and Preston WTPs have a combined rated capacity of 225 MGD. The 
Hialeah WTP has a rated capacity of 60 MGD, while the Preston WTP is rated at 
165 MGD. In the near future, the Hialeah WTP will be increased to an FDEP rated 
capacity of 70 MGD, for a total combined capacity of 235 MGD. In 2005, the average 
finished water flow was 162.5 MGD. Both plants provide the following basic processes: 

 lime softening;  

 recarbonation; 

 fluoridation; 

 gravity filtration; 

 air stripping (for treatment of volatile organic compounds); 

 ammoniation (ammonia feed); and 

 chlorination. 

The Alexander Orr, Jr. WTP currently has a rated capacity of 217 MGD, but, in the near 
future, will be re-rated to a firm capacity of 248 MGD. In 2005, the average daily flow 
was 176.96 MGD. The treatment processes provided are: 

 lime softening with activated sodium silicate (added as a lime coagulant aid); 

 recarbonation;  

 chlorination; 

 ammoniation; and 

 filtration. 

The South Dade area has a treatment facility that disinfects raw water by chlorination. 
The total design capacity for the five WTPs is 12.03 MGD, as is the combined rated 



MDWASD Reuse Feasibility Update 2. Existing Conditions 
April 2007 
 
 

 2-28 

capacity. The annual average daily flow for 2005 was 7.00 MGD. Design capacities for 
the five treatment plants within the South Dade area are: 

 Leisure City WTP: 6.48 MGD; 

 Newton WTP: 2.01 MGD; 

 Elevated Tank WTP: 1.44 MGD; 

 Everglades Labor Camp WTP: 0.72 MGD; 

 Naranja WTP: 1.38 MGD; 

Existing tank/reservoir storage facilities are summarized in Table 2.3.3-1.  
 
Table 2.3.3-1. MDWASD Existing Storage Facilities 

Water Treatment Plant Location Type of Storage 
Capacity 

(MG) 
Onsite Ground Storage Reservoir 3.0 
Onsite Clear Well 1.7 
NW 20th Street 3 Remote Tanks 7.5 
NW 36th Street 2 Remote Tanks 5.0 
NW 67th Street  3 Remote Tanks  8.2 

Hialeah WTP 

NW 30th Avenue 1 Remote Tank 2.5 
    

Onsite Ground Storage Reservoir 9.0 
Onsite Ground Storage Reservoir 14.0 
Onsite Clear Well 1.1 

John E. Preston WTP 

Carol City Storage Ground Storage Tank 2.0 
    

Onsite 3 Ground Storage Tanks 59.0 Alexander Orr, Jr. WTP 
Onsite Clear Well 1.6 

Total:  114.6 
Source: MDWASD 2005. 
Key:  

MDWASD = Miami-Dade Water and Sewer Department. 
MG = million gallons. 
WTP = water treatment plant. 

 
In addition to the above storage facilities, MDWASD also has five ASR wells that store 
water from the Biscayne Aquifer in the Upper Floridan Aquifer that service the 
Alexander-Orr area. Three wells are located in the West Wellfield and two wells are 
located in the Southwest Wellfield. In addition, two new ASR wells are being proposed 
for the Hialeah-Preston Service Area. These two new wells are not expected to be in 
service until late 2009. The storage provided by all the ASR wells will help balance dry 
season demands from the Biscayne Aquifer. 



MDWASD Reuse Feasibility Update 2. Existing Conditions 
April 2007 
 
 

 2-29 

2.3.4 Major Users 
MDWASD records from 2000 to 2004 were evaluated to identify the water customers 
with highest annual consumption for the period of record. Among the top users were: 
Miami-Dade County Parks and Recreation Department, Miami-Dade Aviation 
Department, and various hotels, hospitals, laundry facilities, schools and universities, 
bottling facilities, and concrete operations. Figure 2.3.4-1 presents the major users 
identified based on MDWASD records.  

The commercial, manufacturing, and industrial users were contacted individually to 
better understand their water uses and needs. In general, the existing water consumption 
for many of the major users was less than 100,000 GPD. Users that consumed more than 
100,000 GPD can be categorized into the following industries: food and beverage 
(excluding dairies); dairies; concrete production; and hospitals, hotels and laundry 
facilities. Communication with the various major users indicated the following: 

 Food and beverage-related industries use most of the potable water for 
washing containers that are in contact with food products, and/or in the 
preparation of their products.  

 Dairies use the majority of their potable water for triple rinsing tanker trucks 
that carry milk from surrounding farms.  

 Concrete facilities use the majority of their potable water for concrete mixing, 
keeping aggregate piles wet, washing down mud trucks, and filling up the 
water tanks on the mud trucks for slumping and cleaning the shoots at the 
jobsite.  

 Hospitals, hotels, and laundry facilities use much of their water for cleaning 
products that will be in direct contact with humans.  

The Miami-Dade Parks and Recreation Department was identified as a large MDWASD 
water customer in various locations throughout Miami-Dade County. A meeting was held 
with the Parks and Recreation Department to discuss their water consumption needs and 
potential reuse opportunities. Most of their water consumption is due to irrigation. 
Additional details are provided in Section 4.  

Other major users identified as large MDWASD water customers include the Miami-
Dade Seaport and the Miami-Dade County Department of Solid Waste Management. 
Both users were contacted to discuss their water usage and consumption. At the Miami-
Dade Seaport, 75 to 80% of their potable water is used for restocking water on cruise 
ships that is in direct contact with humans. The Department of Solid Waste 
Management’s Resource Recovery Facility was identified in previous Reuse Feasibility 
Studies as a major user with a process demand of 1 to 3.5 MGD. In communications with 
Department of Solid Waste Management personnel, it was determined that their 
operations do not use as much water as was estimated in previous studies, and that their 



MDWASD Reuse Feasibility Update 2. Existing Conditions 
April 2007 
 
 

 2-30 

existing water consumption is a combination of all their operations that occur throughout 
Miami-Dade County, rather than water use at a single facility.  